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Plot 7-1669. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 117 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. [ Antenna T:;::;itt)rl]e Arla(:\)l/;er AFCL Stlr::;lgth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
13070.00 Average H - -85.83 21.60 42.77 68.23 -25.46
13070.00 Peak H - -74.35 21.48 54.13 88.23 -34.10
Table 7-250. Radiated Spurious Emission Measurements SDM Primary — RU242
FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1670. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 149 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Tur.ntable AOZEES AFCL R Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] [dBm] [dBuV/m] H
*| 13390.00 Average H - - -85.87 21.78 42.91 53.98 -11.07
*| 13390.00 Peak H - - -74.11 21.54 54.43 73.98 -19.55

Table 7-251. Radiated Spurious Emission Measurements SDM Primary — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: Test Dates:

1C2311270070-25.BCG

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1671. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 185 — RU242)
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Plot 7-1672. Radiated Spurious Emissions 18-40GHz SDM Primary (802.11ax — Ch. 185 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:

Tablet Device
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@ element

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185
Frequency Detector Ant. Pol. | Antenna T:Zrir:;i?:]e Arll_?;\)llzler AFCL Stlr:::r):gth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBV/m] [dBuV/im] | [dB]
13750.00 Average H - - -86.14 21.34 42.20 68.23 -26.03
13750.00 Peak H - - -74.70 21.34 53.64 88.23 -34.59

Table 7-252. Radiated Spurious Emission Measurements SDM Primary — RU242

FCC ID: BCGA2926 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2926 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type: Page 495 of 600
1C2311270070-25.BCG 1/3/2024 - 2128/2024 Tablet Device g
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Plot 7-1673. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. [ Antenna T:;;;itt)rl]e Arll_e:\)llzler AFCL Stlrztleer):gth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
13790.00 Average H - - -85.98 21.49 42.51 68.23 -25.72
13790.00 Peak H - - -74.78 21.49 53.72 88.23 -34.51

Table 7-253. Radiated Spurious Emission Measurements SDM Primary — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
1/3/2024 - 2/28/2024

Test Report S/N:
1C2311270070-25.BCG

EUT Type:
Tablet Device
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Plot 7-1674. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 209 — RU242)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. [ Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
5245.00 Average \% 130 250 -81.05 20.25 46.20 68.23 -22.03
5245.00 Peak \% 130 250 -70.16 20.25 57.09 88.23 -31.14
13990.00 Average H - - -86.71 21.84 42.12 68.23 -26.11
13990.00 Peak H - - -75.32 21.93 53.61 88.23 -34.62

Table 7-254. Radiated Spurious Emission Measurements SDM Primary — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1675. Radiated Spurious Emissions above 1GHz SDM Primary (802.11ax — Ch. 233 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizonta SWT: 88.0ms
90 4
E 80 A
>
@ 70 1
z
5, 60 -
c
o
& 50 A
o
L?_'_’ 40 1., N i M i ™ ot L ,W.P’""""‘. B e fof SR dies wrkld
30
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000

Frequency (MHz)

Plot 7-1676. Radiated Spurious Emissions 18-40GHz SDM Primary (802.11ax — Ch. 233 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Dates:
1/3/2024 - 2/28/2024

Test Report S/N:
1C2311270070-25.BCG

EUT Type:
Tablet Device
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@ element

Mode: 802.11ax

Data Rate: MCSO

Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz

Channel: 233

Frequency Detector Ant. Pol. | Antenna T:Zrir:;il::]e Ar&l\)llzler AFCL Stlr:::gth Limit Margin
[MHZ] [H/V] | Height [cm] [ [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]

5335.00 Average \Y 129 248 -79.85 19.94 47.09 68.23 -21.14
5335.00 Peak \Y 129 248 -69.55 19.94 57.39 88.23 -30.84
14230.00 Average H - - -86.38 22.44 43.06 68.23 -25.17
14230.00 Peak H - - -74.69 22.04 54.35 88.23 -33.88

Table 7-255. Radiated Spurious Emission Measurements SDM Primary — RU242

FCC ID: BCGA2926

IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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7.7.5 SDM Diversity Radiated Spurious Emission
RU26
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Plot 7-1677. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 1 — RU26)
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Plot 7-1678. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 1 — RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Dates:
1/3/2024 - 2/28/2024

Test Report S/N:
1C2311270070-25.BCG

EUT Type:

) Page 500 of 600
Tablet Device
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@ element

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

Frequency Ant. Pol. | Antenna Tur.ntable A2 AFCL it Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H

*|11910.00 Average H - - -85.11 20.35 42.24 53.98 -11.74
*111910.00 Peak H - - -73.00 20.01 54.00 73.98 -19.98
*| 17865.00 Average H - - -85.30 22.53 44.23 53.98 -9.75
*| 17865.00 Peak H - - -73.80 22.53 55.73 73.98 -18.25

Table 7-256. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1679. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 45 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
*| 12350.00 Average H - - -84.91 20.67 42.76 53.98 -11.22
*| 12350.00 Peak H - - -73.21 20.67 54.46 73.98 -19.52

Table 7-257. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1680. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 93 — RU26)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6415MHz

Channel: 93

Frequency Detector Ant. Pol. [ Antenna T:;::;i?:]e Arﬁl\)g;&r AFCL Stlr:;l;th Limit Margin
[MHZz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

12830.00 Average H - -85.72 21.68 42.96 68.23 -25.27
12830.00 Peak H - -74.03 21.68 54.65 88.23 -33.58

Table 7-258. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1681. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 97 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. [ Antenna T:;::;itt)rl]e Arla(:\)l/;er AFCL Stlr::;lgth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
12870.00 Average H - -85.98 21.75 42.77 68.23 -25.46
12870.00 Peak H - -74.21 21.36 54.15 88.23 -34.08

Table 7-259. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1682. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 105 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Detector Ant. Pol. [ Antenna T:;::;itt)rl]e Arla(:\)l/;er AFCL Stlr::;lgth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
12950.00 Average H - -85.79 21.47 42.68 68.23 -25.55
12950.00 Peak H - -74.02 21.47 54.45 88.23 -33.78

Table 7-260. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1683. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 113 — RU26)
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Plot 7-1684. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 113 — RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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@ element

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6515MHz

Channel: 113

Turntable |Analyzer Field _ .
Fr?&iﬁ?cy Detector Ar[]:_i/\F;]Ol' Hgmhin[r::?n] Azimuth Level [SE/CnI:,] Strength [ d;m\}'/tm] M[ng]m
9 [degree] | [dBm] [dBpV/m] H

13030.00 Average H - - -85.52 21.92 43.40 68.23 -24.83
13030.00 Peak H - - -73.93 21.84 54.91 88.23 -33.32

Table 7-261. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates: EUT Type:
1/3/2024 - 2/28/2024 Tablet Device
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Plot 7-1685. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 117 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Frequency Detector Ant. Pol. [ Antenna T:;::;itt)rl]e Arla(:\)l/;er AFCL Stlr::;lgth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
13070.00 Average H - -85.34 21.48 43.14 68.23 -25.09
13070.00 Peak H - -73.97 21.60 54.63 88.23 -33.60

Table 7-262. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1686. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 149 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Tur.ntable AOZEES AFCL R Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] [dBm] [dBuV/m] H
*| 13390.00 Average H - -85.18 21.88 43.70 53.98 -10.28
*| 13390.00 Peak H - -73.28 21.88 55.61 73.98 -18.37

Table 7-263. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1687. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 185 — RU26)
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Plot 7-1688. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 185 — RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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@ element

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185

Frequency Detector Ant. Pol. [ Antenna T:;::;itt)rl]e Arlae]\)ll;er AFCL Stlr:::gth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]

13750.00 Average H - - -84.64 21.34 43.70 68.23 -24.53
13750.00 | Peak H - - -7320 | 2135 55.15 88.23 | -33.08

Table 7-264. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
@ element (CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates: EUT Type:
1/3/2024 - 2/28/2024 Tablet Device
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Plot 7-1689. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 189 — RU26)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. [ Antenna T:;;;itt)rl]e Arll_e:\)llzler AFCL Stlrztleer):gth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
13790.00 Average H - -84.65 21.49 43.84 68.23 -24.39
13790.00 Peak H - -72.67 21.49 55.82 88.23 -32.41

Table 7-265. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1690. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 209 — RU26)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Frequency Ant. Pol. [ Antenna Turptable Analyzer AFCL Field Limit Margin
[MHz] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H
5245.00 Average H 256 7 -75.98 20.25 51.27 68.23 -16.96
5245.00 Peak H 256 7 -65.21 20.25 62.04 88.23 -26.19
13990.00 Average H - - -85.56 21.77 43.20 68.23 -25.03
13990.00 Peak H - - -73.87 21.84 54.96 88.23 -33.27

Table 7-266. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1691. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 229 — RU26)
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Plot 7-1692. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 229 — RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Dates:
1/3/2024 - 2/28/2024

Test Report S/N:
1C2311270070-25.BCG

EUT Type:
Tablet Device
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@ element

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 7095MHz

Channel: 229

Frequency Detector Ant. Pol. [ Antenna T:;::;itt)rl]e Arlae]\)ll;er AFCL Stlr::aer:gth Limit Margin
[MHz] [H/V] | Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

5322.00 Peak H 257 9 -71.74 19.94 55.20 68.23 -13.03
5322.00 Average H 257 9 -65.24 19.94 61.70 88.23 -26.53
14190.00 Peak H - - -85.72 22.40 43.68 68.23 -24.55
14190.00 Average H - - -73.95 22.46 55.51 88.23 -32.72

Table 7-267. Radiated Spurious Emission Measurements SDM Diversity — RU26

FCC ID: BCGA2926

IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1693. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 1 — RU242)
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Plot 7-1694. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 1 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
1/3/2024 - 2/28/2024

Test Report S/N:
1C2311270070-25.BCG

EUT Type:
Tablet Device
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@ element

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 5955MHz

Channel: 1

Frequency Ant. Pol. | Antenna Tur.ntable AT AFCL it Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] | [dBm] [dBuV/m] H

*[11910.00 Average H - - -85.02 20.05 42.03 53.98 -11.95
*[11910.00 Peak H - - -73.57 20.05 53.48 73.98 -20.50
*1 17865.00 Average H - - -85.29 22.53 44.24 53.98 -9.74
*| 17865.00 Peak H - - -73.99 22.53 55.54 73.98 -18.44

Table 7-268. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1695. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 45 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Frequency Ant. Pol. | Antenna Tur.ntable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HNV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
9 [degree] [dBm] [dBuV/m] H
*| 12350.00 Average H - - -84.97 20.73 42.76 53.98 -11.22
*| 12350.00 Peak H - - -73.34 20.73 54.39 73.98 -19.59

Table 7-269. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1696. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 93 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6415MHz

Channel: 93

Frequency Detector Ant. Pol. [ Antenna T:;::;i?:]e Arﬁl\)g;&r AFCL Stlr:;l;th Limit Margin
[MHZz] [H/V] | Height [cm] [degree] [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

12830.00 Average H - - -85.75 21.72 42.97 68.23 -25.26
12830.00 Peak H - - -73.93 21.72 54.79 88.23 -33.44

Table 7-270. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1697. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 97 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Frequency Detector Ant. Pol. [ Antenna T:;;;itt)rl]e Arll_e:\)llzler AFCL Stlrztleer):gth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
12870.00 Average H - - -85.72 21.49 42.77 68.23 -25.46
12870.00 Peak H - - -73.46 21.49 55.03 88.23 -33.20

Table 7-271. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1698. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 105 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Frequency Detector Ant. Pol. [ Antenna T:;;;itt)rl]e Arll_e:\)llzler AFCL Stlrztleer):gth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
12950.00 Average H - -85.80 21.47 42.67 68.23 -25.56
12950.00 Peak H - -74.10 21.47 54.37 88.23 -33.86

Table 7-272. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1699. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 113 — RU242)
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Plot 7-1700. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 113 — RU242, Pol. H)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
1/3/2024 - 2/28/2024

Test Report S/N:
1C2311270070-25.BCG

EUT Type:
Tablet Device
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@ element

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Turntable |Analyzer Field . .
Frequency Ant. Pol. [ Antenna . AFCL Limit Margin
Detector . Azimuth Level Strength
[MHZ] [H/V] | Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]
13030.00 Average H - - -85.51 21.92 43.41 68.23 -24.82
13030.00 Peak H - - -74.02 21.92 54.90 88.23 -33.33

Table 7-273. Radiated Spurious Emission Measurements SDM Diversity — RU242

IC: 579C-A2926

FCC ID: BCGA2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1701. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 117 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6535MHz

Channel: 117
Frequency Detector Ant. Pol. [ Antenna T:;::;itt)rl]e Arla(:\)l/;er AFCL Stlr::;lgth Limit Margin

[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]

13070.00 Average H - -85.44 21.60 43.17 68.23 -25.06
13070.00 Peak H - -73.60 21.48 54.88 88.23 -33.35

Table 7-274. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926
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MEASUREMENT REPORT
(CERTIFICATION)
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Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
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EUT Type:
Tablet Device
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Plot 7-1702. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 149 — RU242)

Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Frequency Ant. Pol. | Antenna Tur.ntable AOZEES AFCL R Limit Margin
[MHz] Detector [HV] | Height [cm] Azimuth Level [dB/m] Strength [dBuV/m] [dB]
g [degree] [dBm] [dBuV/m] H
*| 13390.00 Average H - -85.00 21.78 43.78 53.98 -10.20
*| 13390.00 Peak H - -73.21 21.88 55.67 73.98 -18.31

Table 7-275. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1703. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 185 — RU242)
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Plot 7-1704. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 185 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device

Test Report S/N:
1C2311270070-25.BCG
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Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6875MHz

Channel: 185
Frequency Detector Ant. Pol. | Antenna T:Zrir:;i?:]e Arll_?;\)llzler AFCL Stlr:::r):gth Limit Margin
[MHz] [H/V] | Height [cm] (degree] | [dBm] [dB/m] [dBV/m] [dBuV/im] | [dB]
13750.00 Average H - - -84.49 21.34 43.86 68.23 -24.37
13750.00 Peak H - - -72.69 21.34 55.65 88.23 -32.58

Table 7-276. Radiated Spurious Emission Measurements SDM Diversity — RU242

IC: 579C-A2926

FCC ID: BCGA2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1705. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 189 — RU242)
Mode: 802.11ax
Data Rate: MCSO0
Distance of Measurements: 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Frequency Detector Ant. Pol. [ Antenna T:;;;itt)rl]e Arll_e:\)llzler AFCL Stlrztleer):gth Limit Margin
[MHz] [H/V] [ Height [cm] [degree] [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]
13790.00 Average H - - -84.66 21.78 44.12 68.23 -24.11
13790.00 Peak H - - -72.67 21.49 55.82 88.23 -32.41

Table 7-277. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926

IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1706. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 209 — RU242)

Mode: 802.11ax

Data Rate: MCSO0

Distance of Measurements: 3 Meters

Operating Frequency: 6995MHz

Channel: 209

Frequency Detector Ant. Pol. [ Antenna T:Zrir:;itt)f Arﬂz;rr AFCL Stlrztlaigth Limit Margin
[MHz] [H/V] | Height [cm] e [dBm] [dB/m] [dBuV/m] [dBuV/m] [dB]

13990.00 Average H - - -85.30 21.71 43.41 68.23 -24.82
13990.00 Peak H - - -73.72 21.77 55.05 88.23 -33.18

Table 7-278. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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Plot 7-1707. Radiated Spurious Emissions above 1GHz SDM Diversity (802.11ax — Ch. 233 — RU242)
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Plot 7-1708. Radiated Spurious Emissions 18-40GHz SDM Diversity (802.11ax — Ch. 233 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
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Mode: 802.11ax

Data Rate: MCSO

Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz

Channel: 233

Frequency Detector Ant. Pol. [ Antenna T:Zrir:;il::]e Ar&l\)llzler AFCL Stlr:::gth Limit Margin
[MHZ] [H/V] | Height [cm] [ [dBm] [dB/m] [dBpV/m] [dBuV/m] [dB]

5335.00 Average \Y 248 4 -78.41 19.94 48.53 68.23 -19.70
5335.00 Peak V 248 4 -68.12 19.94 58.82 88.23 -29.41
14230.00 Average H - - -85.52 22.31 43.79 68.23 -24.44
14230.00 Peak H - - -73.68 22.31 55.64 88.23 -32.59

Table 7-279. Radiated Spurious Emission Measurements SDM Diversity — RU242

FCC ID: BCGA2926

IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:

1/3/2024 - 2/28/2024

EUT Type:
Tablet Device
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7.7.6  Antenna WF5B Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) 8§15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

RBW: 1 MHz  pegk: 5924.55 MHz, 69.36 dBuV/m
PASS v c'msez:}le.sds VBW: 3 MHz K/

SWT: 1.0ms _ Avg: 5924.55 MHz, 51.87 dBuV/m
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Plot 7-1709. Antenna WF5B Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

VBW: 3 MHz

PASS paak Trace RBW: 1 MHZ  pegk: 7125.00 MHz, 76.62 dBuV/m
B, fset 18398 SWT: 1.oms _ Avg: 7126.80 MHz, 57.32 dBuV/m
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Plot 7-1710. Antenna WF5B Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU26)
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RU242

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
Channel: 1

PASS i s oW I MHz  Peak: 5925.00 MHz, 72.64 dBuV/m
By, Afset: 16998 SWT: 1.0ms _ Avg: 5924.55 MHz, 58.18 dBuV/m
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Plot 7-1711. Antenna WF5B Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7095MHz
Channel: 229

RBW:1MHz  peak: 7125.45 MHz, 83.23 dBuV/m
PASS ;v’g (')ff'set:.ls.ZdB VBW: 3 MHz HV/

SWT: 1.0ms _ Avg: 7125.45 MHz, 64.77 dBuV/m
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Plot 7-1712. Antenna WF5B Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU242)

FCC ID: BCGA2926 elemen-t MEASUREMENT REPORT Approved by:
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: M.?ano\d RBWE 100 kHz Channel Power
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Plot 7-1713. Antenna WF5B Radiated Upper Band Edge (Peak — UNIl Band 8 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Trace: Average RBW: 100 kHz Channel Power
Detector: RMS VBW: 300 kHz
PASS Offset: 18.2dB SWT: 1.0ms 65.41 dBuV/m
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Plot 7-1714. Antenna WF5B Radiated Upper Band Edge (Average — UNIl Band 8 — RU242)
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7.7.7

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:

Antenna WF5B Radiated Band Edge Measurements (40MHz BW)

Peak: 5924.55 MHz, 74.00 dBuV/m
Avg: 5923.65 MHz, 51.77 dBuV/m
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MCS11
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Plot 7-1715. Antenna WF5B Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode:

Worst Case Transfer Rate:
Distance of Measurements:

Operating Frequency:
Channel:
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MCS11
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Plot 7-1716. Antenna WF5B Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU484

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

5965MHz
3
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Plot 7-1717. Antenna WF5B Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

7085MHz
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PASS i i RBW: 1 MHZ  pegk: 7125.90 MHz, 81.66 dBuV/m
Avg Offset:Als.ldB
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Plot 7-1718. Antenna WF5B Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU484)
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7.7.8 Antenna WF5B Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 5985MHz

Channel: 7

PASS &g RBW: 1 MHz  peak: 5924.55 MHz, 78.00 dBuV/m
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Plot 7-1719. Antenna WF5B Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 7025MHz

Channel: 215

VBW: 3 MHz

PASS Peak Trace RBW:1MHz  peak: 7135.80 MHz, 71.72 dBuV/m
Avg. Offset: 18.3d8
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Plot 7-1720. Antenna WF5B Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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Plot 7-1721. Antenna WF5B Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)
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Plot 7-1722. Antenna WF5B Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU996)
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7.7.9

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

RU26
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Worst Case Transfer Rate:
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Plot 7-1723. Antenna WF5B Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Plot 7-1724. Antenna WF5B Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device

Page 539 of 600

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

RU996x2
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Plot 7-1725. Antenna WF5B Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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Plot 7-1726. Antenna WF5B Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.7.10 Antenna 4a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) 8§15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
Operating Frequency: 5955MHz
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Plot 7-1727. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1728. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)
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RU242
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Plot 7-1729. Antenna 4a Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)
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Plot 7-1730. Antenna 4a Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
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Plot 7-1731. Antenna 4a Radiated Upper Band Edge (Peak — UNIl Band 8 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1732. Antenna 4a Radiated Upper Band Edge (Average — UNIl Band 8 — RU242)
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7.7.11 Antenna 4a Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1733. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS5
Distance of Measurements: 3 Meters
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Plot 7-1734. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU484
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Plot 7-1735. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)
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Plot 7-1736. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU484)
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7.7.12 Antenna 4a Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11
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Plot 7-1737. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters
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Plot 7-1738. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996

Worst Case Mode:
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Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters
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Plot 7-1739. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)
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Plot 7-1740. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU996)
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7.7.13 Antenna 4a Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) 815.205 §15.209; RSS-Gen [8.9]

RU26
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Plot 7-1741. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Plot 7-1742. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996x2

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6025MHz
15
verage T RBW: 1MHZ  peak: 5908.35 MHz, 81.94 dByV/m
Peak Trace . -
PASS &5 dis 1o0an ST 1ome  Avg: 5868.75 MHz, 64.63 dBuV/m
140 A
T 120
s
=3
[-*]
= 100 -
K —
e
£ 80+
"
z
@
“ 60 1
40 A

5700 5745 5790 5835 5880 5925 5970 6015 6060 6105 6150

Frequency (MHz)

Plot 7-1743. Antenna 4a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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Plot 7-1744. Antenna 4a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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7.7.14 Antenna 2a Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]
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Plot 7-1745. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNII Band 5 — RU26)
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Plot 7-1746. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNIl Band 8 — RU26)
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RU242
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Plot 7-1747. Antenna 2a Radiated Lower Band Edge (Peak/Average — UNIl Band 5 — RU242)
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Plot 7-1748. Antenna 2a Radiated Upper Band Edge (Peak/Average — UNII Band 8 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-25.BCG

Test Dates:
1/3/2024 - 2/28/2024

EUT Type:
Tablet Device

Page 551 of 600

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency: 7115MHz
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Plot 7-1749. Antenna 2a Radiated Upper Band Edge (Peak — UNIl Band 8 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
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Plot 7-1750. Antenna 2a Radiated Upper Band Edge (Average — UNIl Band 8 — RU242)
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7.7.15 Antenna 2a Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1751. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Worst Case Transfer Rate: MCS11
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Plot 7-1752. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU484
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Plot 7-1753. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU484)
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Plot 7-1754. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU484)
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7.7.16 Antenna 2a Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1755. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)
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Worst Case Transfer Rate: MCS11
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Plot 7-1756. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)
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RU996
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Plot 7-1757. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996)
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Plot 7-1758. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNIl Band 8 — RU996)
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7.7.17 Antenna 2a Radiated Band Edge Measurements (160MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1759. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU26)

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

Distance of Measurements: 3 Meters

Operating Frequency: 6985MHz

Channel: 207
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Plot 7-1760. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU26)

FCC ID: BCGA2926 elemen-t MEASUREMENT REPORT Approved by:

IC: 579C-A2926 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type: Page 557 of 600
1C2311270070-25.BCG 1/3/2024 - 2/28/2024 Tablet Device g

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

RU996x2

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6025MHz
15
verage Tr RBW: 1MHZ  peak: 5908.80 MHz, 82.99 dByV/m
Peak Trace . 5
PASS &5 dis 1rsen ST 1ome  Avg: 5922.75 MHz, 65.08 dBuV/m
140 A
T 120
s
=3
[-*]
= 100 -
K —
2
£ 80+
"
S
@
% 60
40 4

5700 5745 5790 5835 5880 5925 5970 6015 6060 6105 6150

Frequency (MHz)

Plot 7-1761. Antenna 2a Radiated Lower Band Edge (Peak & Average — UNII Band 5 — RU996x2)
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Worst Case Transfer Rate: MCS11
Distance of Measurements: 3 Meters

Operating Frequency:
Channel:

6985MHz

207

PASS paak Trace RBW:1MHz  peak: 7128.15 MHz, 80.80 dBuV/m
Avg Offset:.ls.sda

140

Yo 3 Mz Avg: 7128.60 MHz, 63.29 dBUV/m

1204

100 A

80

Field Strength (dBuV/m)

60

6900 6945 6990 7035 7080 7125 7170 7215 7260 7305 7350

Frequency (MHz)

Plot 7-1762. Antenna 2a Radiated Upper Band Edge (Peak & Average — UNII Band 8 — RU996x2)
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